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WEHLAT LR N TFHEPI R R A
Company Name  SUZHOU LIPAI FIREFIGHTING TECHNOLOGY CO., LTD.

shown on Report
o Ak 75 M T X sl % 337 5 FOF905-C08
Address FIOF905-C08, NO.337, BINHE ROAD, HIGH-TECH ZONE, SUZHOU CITY.

DA AR Bkt s B B iF B R AL RN

The following sample(s) and sample information was/were submitted and identified by/on the behalf of the
applicant

7% i 4 F% Product Name IR K kB Condensed Aerosol Fire Extinguishing Device
FE i 5 Model No. QRRO0.01-3.0
B U H 30 2025.08.05
Sample Received Date Aug. 5, 2025
B A 1 30 2025.08.05-2025.08.19
Testing Period Aug. 5, 2025 to Aug. 19, 2025
B R ICE
Test Requested Please refer to the following page(s).
Inspection & T
R A 47 R 45 R HZ IR

Test Method/Test Result(s)  Please refer to the following page(s).

#t 1 . H L
=z }%3}&\'2: Date 2025.08.19

X1 Bk 25
PR N\ Lab Authorized

No. T788049178
R R T % R AT B2 = I AR TR 5 2 X 357 2 67 M D 2 X o T A

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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54 Conclusion

T i WA UE TR & ZR
Tested Sample According to standard/directive Result
s Rk ¥ RoHS #54> 2011/65/EU J H R

PRI &1T 54 (EU) 2015/863 e
Submitted Sample RoHS Directive 2011/65/EU with PASS

amendment (EU) 2015/863

kkhkkkhkkhkkhkhhhkhkikhkkkhkhkhkkhkkhkhkikhkhhrhhhhhhkhkhkkkhhhkhhkhihrhhhhhhhhhkhhkhkhhkhihikhkhhrhrhhhhhhkhkhhkhhhkhkhikhiirhiihhikihkhkikkhhkhikx

TF - FE ™K I 25 535 /L R B RoHS 454 2011/65/EU K HL151T #54(EV) 2015/863 R A PR A
PASS means that the results shown on the report comply with the limits set by RoHS Directive 2011/65/EU with amendment (EU) 2015/863.
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AR 2R, WP ASAE S A (Ph) . #R(Cd). R(Hg). #%(Cr). R(Br)LLAARR —H
Bele [0 W —1E T IR(DBP). 4BK W T X IE(BBP). SR _HRR_(2-2#C
55) 5 (DEHP)FIAT A — F R — 5% T BR(DIBP) ] #EAT ik ik
2MRIEZ FIELR, 40k R 1EC 62321-3-1:2013 FT AL E 1 77 2k PR A s AR 35 Hh T 31
KB — F IR TR G BRAEL I, 3k — 2 R F BRI AL 2 7 iR PR S B i P O (PD) . 4R
(Cd). 7K(Hg)\ 7SHr&(Cr(VI)). ZIREKA(PBBS). £ iR —2KHK(PBDES) AT A — RS (40
HRZWIRTIETBS(DBP). 4K —HIER T HE-NEE(BBP). PR _HR— (2-4FCH)lE
(DEHP)FIARA — HR — 5 T le(DIBP) 1 #EAT M.
1. As specified by client, to screen Lead(Pb), Cadmium(Cd), Mercury(Hg), Chromium(Cr),
Bromine(Br), Phthalates (Dibutyl phthalate(DBP), Benzylbutyl phthalate(BBP), Di-2-ethylhexyl
phthalate(DEHP), Diisobutyl phthalate(DIBP)) in the submitted sample(s).
2.As specified by client, when screening results exceed the screening limit in IEC
62321-3-1:2013 or screening limit of Phthalates in this report, further use of chemical methods
are required to test the Lead(Pb), Cadmium(Cd), Mercury(Hg), Hexavalent Chromium(Cr(V1)),
Polybrominated Biphenyls(PBBs), Polybrominated Diphenyl Ethers(PBDESs) and Phthalates
(Dibutyl phthalate(DBP), Benzylbutyl phthalate(BBP), Di-2-ethylhexyl phthalate(DEHP),
Diisobutyl phthalate(DIBP)) in the submitted samples.

A. 1EC 62321-3-1:2013 X & o R I RME Screening limits for regulated elements according to IEC
62321-3-1:2013 (47 Unit: mg/kg)

W TR RE&W &R C 7z
Element(s) Polymers Metals Composite material
Pb BL<(700-30)<X <(1300+36)<OL | BL<(700-3c)<X <(1300+36)<OL | BL<(500-3c)<X <(1500+35)<OL
cd BL<(70-3<;);)E<(130+30) BL<(70-32;)E<(130+30) LOD<X<(150+36)<OL
Hg BL<(700-30)<X <(1300+36)<OL | BL<(700-3c)<X <(1300+36)<OL | BL<(500-3c)<X <(1500+35)<OL
Cr BL<(700-36)< X BL<(700-3c)< X BL<(500-3c)< X
Br BL<(300-3c)< X N/A BL<(250-30)< X
B. 4FZE_HERER IR Screening limits for Phthalates
TRIFE Test Item(s) iR RE Screening limits(BA47 Unit: mg/kg)
A 2K — Wfig — 1F T Hg Dibutyl phthalate(DBP) BL<600 <X
AB2K — WER T 2% g Benzylbutyl phthalate(BBP) BL<600 <X
A e — £y — (0 b
sziaymi; fhtﬁa%tea(i) ﬁi) BL=600 <X
ARK — HIER — 57 T f& Diisobutyl phthalate(DIBP) BL<600 <X
Hotline:40 8 vw.cti-cert.com  E-mail:info@ Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.com
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C. Ak2EWR Chemical Test
- NN PR
WA E Wik i T R
Tested Item(s) Test Method . RL Limit
Equipment(s)
# Lead (Pb) IEC 62321-5:2013 ICP-OES 10 mg/kg 1000 mg/kg
f% Cadmium (Cd) IEC 62321-5:2013 ICP-OES 10 mg/kg 100 mg/kg
7k Mercury (Hg) IEC 62321-4:2013+AMD1:2017 CSV ICP-OES 10 mg/kg 1000 mg/kg
ik IEC 62321-7-2:2017 20 mg/kg
/N \/i 2
Hexavalent Chromium (Cr(V1)) IEC 62321-7-1:2015 UV-Vis 0'1(?_2%3111 1000 mgrkg
2R
Polybrominated Biphenyls IEC 62321-6:2015 GC-MS 100 mg/kg 1000 mg/kg
(PBBs)
EA PN S
Polybrominated Diphenyl Ethers IEC 62321-6:2015 GC-MS 100 mg/kg 1000 mg/kg
(PBDEs)
. " %75 1000
AR RS . ok
Phthalates IEC 62321-8:2017 GC-MS 50 mg/kg 1000gm g/k
(DBP, BBP, DEHP, DIBP) g/kg
for each

%1% Remark:

- BL= {KT¥iik R Below limit

- OL= & Tk RAE Over limit

- X= REMEE— BN PTEE The region where further investigation is necessary
- 30= HriXAER EE M The reproducibility of analytical instruments

- N/A= Ai&EH Not applicable

- LOD = Jji&ks HiFR Limit of Detection

- LOQ= =R, /e e =N 0.10 pg/cm? Limit of Quantification, The LOQ of Hexavalent chromium is 0.10

lg/cm?
- RL=Report Limit

681700

Hotline:400-6788 w.cti-cert.com  E-mail:info( Complaint call:0755-33

Complaint E-mail:complaint@cti-cert.com
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R 25 Test Result(s)
FEAE RIS PEAS 45 5, B8FE R S b LU R A48k, In accordance with the result of material risk assessment, the
following disjointed parts in the submitted sample have been verified.

Sip Sl o 1 FERIRERRE
PSR XRF SR TR R
CTI ¥ ID R E wHR ik H3H
Sample XRF Screening Chemical Test
CTI Sample ID Tested Items Phthalates Conclusion Sample Received/
Description Test (mg/kg)
Screening Test Resubmitted Date
Pb BL / /
Cd BL / /
Hg BL / /
Cr(Cr(VI)) BL / /
. LR = Br(PBBs) BL / / ep— 2025.08.05
T
Black coating Br(PBDEs) BL / / a Aug. 5, 2025
DBP N/A BL /
BBP N/A BL /
DEHP N/A BL /
DIBP N/A BL /
Pb BL / /
Cd BL / /
Hg BL / /
Cr(Cr(Vv1)) BL / /
: SERIEM Br(PBBs) N/A / / K4 PASS 2025.08.05
"
Metal base Br(PBDES) N/A / / a Aug. 5, 2025
DBP N/A / /
BBP N/A / /
DEHP N/A / /
DIBP N/A / /
Pb BL / /
Cd BL / /
Hg BL / /
HROEEE
Cr(Cr(VI)) BL / /
)42 I
, Br(PBBs) N/A / / 2025.08.05
3 Metal with & PASS
. Br(PBDEs) N/A / / Aug. 5, 2025
black covering
DBP N/A / /
layer
BBP N/A / /
DEHP N/A / /
DIBP N/A / /

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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A2 — FRER FERRRERRR
CTI % ID XRF S#%E R HZERRER
AR PRI H HER it H#
CTI Sample XRF Screening Chemical Test
Sample Description Tested Items Phthalates Conclusion Sample Received/
ID Test (mg/kg)
Screening Test Resubmitted Date
Pb BL / /
Cd BL / /
Hg BL / /
. Cr(Cr(V1)) BL / /
e
) ] Br(PBBs) BL / / 2025.08.05
4 Silvery adhesive & PASS
. Br(PBDEs) BL / / Aug. 5, 2025
ape
DBP N/A BL /
BBP N/A BL /
DEHP N/A BL /
DIBP N/A BL /
Pb BL / /
Cd BL / /
Hg BL / /
) Cr(Cr(V1)) BL / /
7 W5k
Br(PBBs) BL / / 2025.08.05
5 Transparent ¥4 PASS
. Br(PBDEs) BL / / Aug. 5, 2025
plastic
DBP N/A BL /
BBP N/A BL /
DEHP N/A BL /
DIBP N/A BL /
Pb BL / /
Cd BL / /
Hg BL / /
ORI B B B4R Cr(Cr(VI)) BL / /
Yellow paper Br(PBBs) BL / / . 2025.08.05
6 ) ] 54 PASS
with adhesive Br(PBDEs) BL / / Aug. 5, 2025
paste DBP N/A BL /
BBP N/A BL /
DEHP N/A BL /
DIBP N/A BL /
Hotline:400-6788-333  www.cti-cert.com  E-mail:info( Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.com
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A8k _ FIRER BRI ERRR
e R XRF S#%E R IR R
CTI #& ID PRI H BHER %it B
Sample XRF Screening Chemical Test
CTI Sample ID Tested Items Phthalates Conclusion Sample Received/
Description Test (mg/kg)
Screening Test Resubmitted Date
Pb BL / /
Cd BL / /
Hg BL / /
Cr(Cr(V1)) BL / /
s Br(PBBs) BL / / " 2025.08.05
7 4 PASS
Black tube Br(PBDEs) BL / / Aug. 5, 2025
DBP N/A BL /
BBP N/A BL / ~
DEHP N/A BL / ?
DIBP N/A BL / g
Pb BL / /
Cd BL / / ¥
Hg BL / / ;;
Cr(Cr(V1)) BL / / v
BRI R L
Br(PBBs) BL / / 2025.08.05
8 Black soft & PASS
. Br(PBDEs) BL / / Aug. 5, 2025
plastic
DBP N/A BL /
BBP N/A BL /
DEHP N/A BL /
DIBP N/A BL /
Pb BL / /
Cd BL / /
Hg BL / /
Cr(Cr(VI)) BL / /
oL )E Br(PBBs) N/A / / . 2025.08.05
9 56 PASS
Golden metal Br(PBDEs) N/A / / Aug. 5, 2025
DBP N/A / /
BBP N/A / /
DEHP N/A / /
DIBP N/A / /
Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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A3 — F R IR BRI ERIRR
Ld iy XRF SR R R
CTI & ID AR E WHER # H#
Sample XRF Screening Chemical Test
CTI Sample ID Tested Items Phthalates Conclusion Sample Received/
Description Test (mg/kg)
Screening Test Resubmitted Date
Pb BL / /
Cd BL / /
Hg BL / /
Cr(Cr(V1)) BL / /
%k Br(PBBs) BL / / . 2025.08.05
10 ) 6 PASS
Blue plastic Br(PBDEs) BL / / Aug. 5, 2025
DBP N/A BL /
BBP N/A BL /
DEHP N/A BL /
DIBP N/A BL /
Pb BL / /
Cd BL / /
Hg BL / /
Cr(Cr(VI)) BL / /
AN/ Br(PBBs) BL / / 2025.08.05
1 ) T4 PASS
Red plastic Br(PBDEs) BL / / Aug. 5, 2025
DBP N/A BL /
BBP N/A BL /
DEHP N/A BL /
DIBP N/A BL /

(9%

Hotline:400-6788-33 www.cti-cert.com  E-mail:info(g cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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£ Remark:

- N.D.= REgH(CNT 7 ER H PR ER 2 FR) Not Detected (<MDL or RL)

- MDL = Method Detection Limit

- mg/kg = ppm = H Ji%rZ— parts per million

- 1000 mg/kg =0.1%

- /= R Not tested

- N/A= AiEH Not applicable

- BL= {KTi#iLFR{E Below limit

- RL=Report Limit

- ST ZIRECE (PBBs) MZ %Rt (PBDEs), XRF kit Hah B R 8l & &, ST AN, XRF
TR H4E B R 88 & & . When conducting the test for PBBs&PBDES, XRF was introduced to screen Br
Exclusively; When conducting the test for Hexavalent Chromium, XRF was introduced to screen Chromium
exclusively.

- ERRTE RS WWEM https://eur-lex.europa.eu/legal-content/EN/ALL/?uri=CELEX:32011L0065
Exemption list please see the official website
https://eur-lex.europa.eu/legal-content/EN/ALL/?uri=CELEX:32011L0065

- AIREREVRRES IR RS R, RS B TR R B AL AT T IR A RS A5k .
According to the result of material risk assessment, the conclusions of report are based on the verification test results
of the specified parts of sample photos.

- DA AL B BRI R S, AR A KL, The test results are only for the test samples

selected by the customer and do not represent all the materials in the finished product.

VR Note:

- R IR S AR BUE. AR EES . SRS .
The testing data and result(s) in this report is(are) just for scientific research, education, internal quality control and
product development etc.

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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K MVRAE Test Process
1. 4% Lead (Pb), %% Cadmium (Cd)

R T2 38 4 I R
LIELIE I el > Add digestion reagent — Digest the sample
in a vessel
FH ZRAY T80 5 R 78 1)
JiEAb <: B s
e . Dry Ashi .
H ICP-OES FBFIKER ry A ".19/ Residue s
AN Alkali Fusion/ of g
2 Make up with id Di i K
Analyzed by <:I e <:I Acid Dissolution o
) deionized water Filtration
ICP-OES -
T
Solution
2. 7k Mercury(Hg)
FRELERL T2 2 PPN : R RE A
Weigh sgmple e[S :l> Add digestion reagent Digest the sample
in a vessel
PR R 7 ) T Ak @
353 <: B
i ICP-OES EETKER Alkali Fusion/ Residue oy
i . 4 Dissoluti ik
Mak th Acid Dissolution
Analyzed by <:I _a _eup M <:I <: Filtrati
ICP-OES deionized water — fitration
B
Solution
3. A& Hexavalent Chromium (Cr(V1))
(1) IEC 62321-7-1:2015
B BB A TR o) AR B
Take a portion of | ——)) Extraction with boiling water —— > Filter and remove
(The ratio of sample area to boiling water volume
the sample is 1 cm?to 1 mL) the sample
1 UV-Vis 4347 I IAA R TV pH
<,': <,': Adjust the pH value
Analyzed by UV-Vis Add test solution : i .
of the solution

"\ YW\ 7
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(2) IEC62321-7-2:2017
FRERE T A8 ——— S
Weigh sample and place it ——> jm)_\{ﬁ%ﬁﬁ] — > H AR i
in a vessel Add digestion reagent Digest the sample
Iys
IR IR T Af%ﬁﬁﬂﬂé KA, ik
. K— just the pH value (] :
Add test solution of the solution N Cool and filter
U
VT pH 1 B LB TR ES Fi UV-Vis 2047
Adjust the pH value > Make up with — > "
of the solution deionized water AL ZE DA

4. ZRBEZE Polybrominated Biphen

yls (PBBs), % ¥’ —ZKEf Polybrominated Diphenyl Ethers (PBDES)

PR TEE AL A HL WA REBOR
Weigh le and pl — Extracted with —
¢1gh sample and place v xiracted wi Y Concentrate the extract
it in a thimble organic solvent
F GC-MS 43 k7 AL E A HRAEBUFR R BN
— Make up with — Transfer the extract into a
Analyzed by GC-MS . .
organic solvent volumetric flask
5. 48K _HEREE Phthalates(DBP, BBP, DEHP, DIBP)
MRER R TEE T A DL FRIZE WRAE AR
Weigh sample and place N Extracted with >
9 P P v X w 7 Concentrate the extract
it in a thimble organic solvent
| GC-MS 414 PR WL 7 2 o R R B A E A E Y
— Make up with K— Transfer the extract into a
Analyzed by GC-MS . .
organic solvent volumetric flask

Y b aal YAI ™7

A N
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FE 54 B H Photo(s) of the sample(s)

A% Final Product

04

1

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com

Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.com
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10 11
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75 B Statement;

1.

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@

N S et PN N SRS & e i S V6

This report is considered invalid without approved signature, special seal and the seal on the

perforation;

AR AT AR LI B LA E B AR A, FEE NN RS A DT, T ARAZ S sk
The Company Name shown on Report and Address, the sample(s) and sample information was/were provided by the
applicant who should be responsible for the authenticity which CTI hasn’t verified;

AR A 5 SRASONS 32 UL i 11 5t 5

The result(s) shown in this report refer(s) only to the sample(s) tested;

WAE R A B, 52 ILAC-G8:09/2019 / CNAS-GL015:2022 {4 F fai Fr452 (w=0) — 7o #4745 &
434 52 ; Unless otherwise stated, the decision rule for conformity reporting is based on Binary Statement for

Simple Acceptance Rule (w=0) stated in ILAC-G8:09/2019 / CNAS-GL015:2022.

RE CTI B, A AR,

Without written approval of CTI, this report can’t be reproduced except in full;

WAk PR SCN B S PO ER ZR, Bl SO

In case of any discrepancy between the English version and Chinese version of the reports

(if generated), the Chinese version shall prevail.

*kk j:&lﬂj: é}ﬂ:[: ;E *kk

***End of report ***

Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.com
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